

Test Report

Number: 160926095GZU-001

Applicant: VANJOIN GROUP
Floor 14, Golden Block, Poly Champagne International Building, Hanxi No.1 Road, Qiaokou District, Wuhan, Hubei, China
Attn: Dr. Larry Xu

Date: Oct 14, 2016

Sample Description:
Submitted samples are said to be: soft tile, details refer to sample photo.
Model No.: PK-1-3

Sample photos:



Tests conducted:
As requested by the applicant, refer to attached page(s) for details.

Test conclusion:

Tested Sample	Tested Item	Result
Submitted sample	Migration of heavy metals	Pass

Authorized by:
For Intertek Testing Services
Shenzhen Limited Guangzhou Branch

Jessica Cui
Project Engineer